
. . . . . . . . .  . . .  

I 
> I . . .  .... : ,  . , , ,  ' )  

Professional 
~ , 7 ,  -3 7 ,  , T.> . .  . .  

. - .  - _  

Engineerhg I 

I 
I 

i 
I 

Services j I 

. I  

I 
i . . . . . . .  . . . . . . . . . . . . . . . .  .... . -  . . . .  8 

-. -. -.. - -. 



eport for 

Countywide Underserved Project 
Preliminary Engineering Report (PER) 

Prepared by: 

STRAND ASSOCIATES, INC.' 
325 West Main St., Ste. 710 

Louisville, KY 40202 
www ~ st rand .corn 

,iuly 201 2 

STRA 
A S S O C I A T E S  



TABLE OF CONTENTS 

PRELIMINARY EN G IN E ERIN G RE PORT 

Purpose and Scope .................................... ............................................................... 
Existing WTP Operation ................................................................................................. 
[...]
b. Solids contact and agglomeration in the flocculation zone. 

c. Solids separation in the clarification zone. 

d. Slurry concentration and compaction in the slurry concentrator. 

The influent lines are positioned to cause a rotational flow within the claricone. Lime is added to 
the influent lines before they enter the claricone. The shape and location of the influent lines 
cause an expanding helical flow path that provides a smooth transition from rapid mixing near 
the base of the claricone to gentle mixing near the top. The energy for this process is provided 
by flow from the head tank. Clarified water flows by gravity from the top of the claricone to the 
recarbonation tank. Sludge is discharged approximately twice a day through the 6-inch slurry 
blowdown line located at the base of the claricone. Sludge is discharged into a sewer that drains 
into four sludge drying beds located near 2nd Street. 

Prepared by Strand Associates, Inc.' 3 
R:\LOU\Documents\ReportsL4ctive\Carrollton tltilities, KY\VVTP & DSI PER 5104002 CJK May\Report\Brief Report docx\7/19/2012 



Table 1 shows the design parameters for the existing WTP claricone for the treatment of 
groundwater. 

Ten State Manufacturer 
Standards Recommended 

Parameter Units Existing (2007) Value 
Claricone Units No. 1 NIA N/A 
Design Flow/Unit 1,042 
Claricone Diameter 
Surface Area 
Volume/Unit 
Detention Time 
Overflow Rate oomlfi 1 47 < 175 

NIA 

ft=feet, ft'=square feet 

I Table 1 Claricone Design Criteria 

The following is a summary of concerns related to the claricone: 

a. With only one unit available, the existing WTP has no redundancy. 

b. Current flow conditions result in detention time approaching the minimum 
recommended by the manufacturer. Future flow conditions will reduce detention 
time below manufacturer recommended values. 

C. Detention time under current flow conditions does not meet Ten State Standards, 
though the quality of the treated water indicates current detention time is 
sufficient. 

d. Increased flow conditions will result in an overflow rate exceeding manufacturer 
recommended values. 

e. Sludge from the claricone is discharged to four sludge drying beds located near 
2nd Street. CU desires to reduce or eliminate the drying beds, if possible. While 
CU reports that only two beds are required at current demands, increased 
production utilizing the lime softening process would require additional lagoon 
space or alternate residuals treatment such as a sludge dewatering unit. 

6. Recarbonation Tank 

The purpose of the recarbonation tank is to provide sufficient retention time for the adjustment 
of pH by introducing carbon dioxide bubbles into the water to lower the pH. This process 
converts carbonate ions to bicarbonate ions and stabilizes the solution against the precipitation 
of carbonate compounds. Effluent from the claricone flows by gravity into the recarbonation 
tank. Table 2 shows the design criteria for the recarbonation tank. 

Prepared by Strand Associates, Inc @ 4 
R \LOU\Documents\ReportsWctive\Carrollton Utilities, KY\WTP 8. DSI P E R  5104002 CJK May\Report\Brief Repor t  docx\7/19/2012 



Carrollton Utilities, Kentucky Countywide Underserved Project PER 

~- 

Parameter 
Tank Units 
Design FlowIUnit 
Tank Diameter 
Height 
Volume I Unit 
Detention Time 

___ - _._ -- 

I O  State 
Standards 

Units Existing (2007) 
No. 1 NIA 
~pm-- 1,042 NIA 

ft 8 NIA 
ft 

g e n s  1 7,080 NIA 
minutes 6.8 20 

-- 

18.83 NIA - -- -. 

Table 2 Recarbonation Tank Design Criteria 

The recarbonation equipment inside the tank was replaced in 2012. 

The following is a summary of concerns related to the recarbonation tank: 

a. With only one unit available, there is no redundancy with this process. 

b. Though the recarbonation tank is providing sufficient reduction in pH, current flow 
conditions result in detention time less than the minimum listed by Ten State 
Standards. Future flows will reduce detention time even further and a variance 
from the Kentucky Division of Water (KDOW) from the standard will likely be 
required if capacity is not increased with an increase in flow to the unit. 

7. Filters 

The CU WTP operates two-tapered bed mixed-media filters with areas that increase with depth. 
Stabilized water from the recarbonation tank flows by gravity to the two filters. Clarified water 
enters the filters through a trough in the center of each filter that distributes water evenly across 
the filter. Water then passes through the mixed media and is collected by a filter block 
underdrain system at the bottom of the filter. Filtered water is conveyed by gravity to the 
clearwell through a 12-inch effluent line. 

The filters are backwashed periodically according to a schedule. The backwash pump is located 
next to the high service pumps on top of the clearwell. The backwash pump conveys water from 
the clearwell to the bottom of the filters and is distributed evenly across the filter by the 
underdrain system. An air scour system is also provided to break up compacted filter media to 
aid the backwash process. 

Table 3 shows the design parameters for the existing WTP filters. 

Prepared by Strand Associates, Inc @ 5 
R \LOU\Docurnents\Reports\Active\Carrollton LJtilittes, KY\VVTP & DSI PER 5104002 CJK May\Report\Brief Report docx\7/19/2012 



Carrollton Utilities, Kentucky Countywide Underserved Project PER 

10 State 
Standards 

Parameter Units Existing (2007) 
Filter Units ~ _ _ _ _ _ _ _ _ _ _  .___._.________ ~ No. 2 !--%- 
Design Flow/Unit (with 2 in service) ~ ___--_____ gpm 1,042 1 NIA 

16 x 10 NIA Dimensions (L x W) ft 
Filter Area, each ft2---- 

Filter Media, Depth-Type ft 

~ .... 

1 _-___-__-__-___-._______ .-___.._____ 

Rate (2 in service) u p r n / f t 2  

1 -Sand .______- -. ~ _. ~- l---r-- 
ft I 1 -Gravel S u p p o r t p e  

Backwash Pumps No. 1 N/A 
Backwash Flow Rate ______gl?q 3,200 1 N/A 

Rate g p m l f t  I 20 j > I 5  
Air Scour Rate scfm/ft2 1 4.5 I 3 t o 5  
~- Influent Pipe Diameter 

~~ inch I 12 I N/A . 

Influent Pipe Velocity fps 1.5 < 2  I 
ft=feet, ftL=syuare feet, scfm=standard cubic feet per minute 

Table 3 Filter Design Criteria 

The following is a summary of concerns related to the filters: 

a. At current flows filter loading rate will exceed maximum rates recommended by 
Ten State Standards if only one filter is in operation. 

b. Increased flows cause the filter loading rate to exceed maximum rates 
established by Ten State Standards with both filters in operation. 

c. There is currently no redundancy in the backwash process. 

8. Disinfection and Clearwell Storage 

Chlorine gas is used for disinfection and is applied between the filters and the clearwell. Table 4 
lists the existing design parameters and associated virus removal credit. 

1 Existing 
Units 1 Value 

gallons 1 239,000 __ 
________________ Parameter 

~~ 

-_______II_- ~ _ _ _ _  _____________ Clearwell Volume 

Clearwell Design Flow Volume (as % - ~ ~ g ~ ~  of WTP y 
! capacity) - 

Contact Time (CT) minutes 1 229 - 

Baffling Factor unit less I 0.5 
Full Volume CT m g - m i n / L  1 137 

15 
nH I 7 5  

CMorine Residual ________________.__ mg/L -r- 1.2 
~ ___. ___-___ __________- 

~ __ Water Temperature "C ____~.______ ___~ .__  

Full Volume Log Inactivation - 
Viruses 
rny/L=milligrams per liter, mg-min/L=milligrams per minute per liter 

I Table 4 Virus Removal Credit 

Prepared by Strand Associates, Inc @ 

R:\LOU\Docurnents\ReportsWctive\Carrollton Utilities, KY\WTP & DSI PER 51 04002 CJK May\Report\Brief Report docx\7/19/2012 
6 



Carrollton Utilities, Kentucky Countywide Underserved Project PER 

The Groundwater Treatment Rule states that a ground water system is subject to triggered 
source water monitoring if it does not already provide treatment to reliably achieve at least 
99.99 percent (4-log) inactivation or removal of viruses. Results, utilizing the USEPA’s CT 
Calculator with the specified values listed above, indicate that adequate disinfection contact 
time can be maintained even with a large increase in WTP capacity. 

The CU WTP clearwell is a baffled underground concrete tank with a total volume of 
approximately 239,000 gallons. The amount of storage is approximately 16 percent of the rated 
1.5 mgd treatment capacity. KDOW requires facilities to have approximately 15 percent of rated 
capacity clearwell storage for adequate hydraulic storage for standby and emergency use. If 
treatment capacity is increased, additional storage will be required or a variance will need to be 
requested from KDOW. 

A summary of concerns related to the disinfection and clearwell is that clearwell storage will 
need to increase if plant capacity is increased, or a variance from KDOW will be needed. 

9. Chemical Treatment 

The following is a summary of the chemical feed systems used to treat water before distribution 
at the CU WTP: 

a. Lime feed system used for reducing hardness. Lime is fed into the base of the 
claricone. 

b. Polymer feed system is used as a coagulant aid. Polymer is fed into the base of 
the claricone. 

c. Chlorine feed system is used for disinfection. Chlorine is fed into the filter 
effluent. Operators report less than 50 percent capacity of the feed system is 
required at maximum plant flow. 

d. Hydrofluorosilicic Acid (fluoride) is used as a dentifrice to reduce tooth decay. 
Fluoride is fed into the filter effluent. Operators report less than 50 percent 
capacity of the feed system is required at maximum WTP flow. 

e. Caustic soda was previously used to reduce hardness. Though caustic soda 
storage is available on-site, it is no longer in use for the treatment process. 

The existing chemical feed systems currently have enough capacity to accommodate the 
existing design flow rate with spare capacity; therefore, no changes are required for the 
chemical feed systems. 

Prepared by Strand Associates, Inc @ 
7 

R:\LOU\Docurnents\ReportsWctive\Carrollton Utilrties, KY\WTP & DSI PER 5 104002 CJK May\Report\Brief Report docx\7/19/2012 



Carrollton Utilities, Kentucky Countywide Underserved Project PER 

10 Residuals Handling 

The existing filter backwash waste and claricone-generated sludge currently discharge to a 
sewer that flows to four lagoons located several blocks from the WTP. CU reports that only two 
of the lagoons are needed at any one time for current operations. Increased WTP production 
utilizing the lime softening process would require additional lagoon storage (beyond the two 
currently needed) or an alternate residuals handling method, such as sludge dewatering, would 
be necessary. 

Discharging the current filter backwash water into the sanitary sewer system for treatment at the 
wastewater treatment plant (VWVTP) would further enhance the ability of two lagoons to 
sufficiently accommodate the lime softening sludge. Based on information from CU, the WWTP 
has the capacity to receive the filter backwash water. 

A summary of concerns related to the residual handling is that the lagoon facility is located in an 
area of the City that is experiencing new development and interest. Though total elimination of 
the ponds is desired, the existing residual handling facility can be reduced in size but not likely 
eliminated unless other means of disposing of the lime sludge is developed. Redundancy 
should be maintained. 

C. Existing WTP Operation and Staffinq 

The existing WTP operates approximately 12 hours a day to provide adequate water volume to keep 
distribution storage tanks filled within their set operating ranges. Staffing hours can exceed 16 hours 
under peak-day demand conditions. Though the WTP is meeting existing demands with current 
operating conditions, planning for system growth (specifically new industrial customers) is of particular 
concern to CU. In addition, the existing WTP has minimal redundancy; therefore when problems occur, 
the WTP may need to be taken completely out of service for repair. 

WTP ratings are assigned based on two parameters: rated capacity (e.g., Ill or IV) and staffing 
requirements (e.g., A or B). The WTP is currently rated at 1.5 mgd, treating groundwater not under the 
direct influence of a surface water, using gravity filtration. Therefore, it is currently classified as a Class 
Ill A facility. If the improvements include additional gravity filtration capacity and the rated capacity of 
the WTP increases to 3 mgd or more, the WTP will be rerated as Class IV A facility, with associated 
revised operator requirements. 

A summary of concerns related to WTP operations and staffing is that the primary concern is related to 
the rerating. As CU's goal is to reduce the operations staff man-hours at the WTP, an increase in rated 
capacity could actually cause an increase in staff requirements. The Treatment Alternatives and the 
Conclusion sections address WTP rating further. 

Prepared by Strand Associates, Inc @ 

R \LOU\Docurnents\Reportsts\Achve\Carrollton Utilities. KY\WTP B US1 PER 5104002 CJK May\Report\Bnef Report docx\7/19/2012 
8 



Carrollton Utilities, Kentucky 

D. Water Source 

The CU WTP uses three local wells, two within the WTP site and a third on the CU administrative 
building property, as its source for groundwater. Figure 2 shows the location of the three wells. Table 5 
summarizes the information on the wells as listed in the Assembled Kentucky Groundwater Database. 
CU will continue to use these three wells as its water source after the proposed WTP improvements 
have been completed. 

Countywide Underserved Project PER 

WellName I AKGWAID' I Latitude Longitude 

Well B I 00004033 I 38'40'51.82' N I 85O 10'36.96W 
Well C I 00020670 I 38'40'47.84' N I 85' 10' 48.39'W 

AKGWA ID=Assembled Kentucky Groundwater Database Identification Number 

Table 5 Groundwater Source Well Information 

1 

1. Groundwater Yield 

CU's current withdrawal permit, No. 0129, limits the total withdrawal from all three wells as 
follows: 

a. 
b. 
c. 

0.85 mgd January through May 
1 .O mgd June through August 
0.85 mgd September through December 

Although the design capacity of the existing CU WTP is 1.5 mgd, it is typically operated about 
12 hours a day, as discussed above. Therefore, CU is currently withdrawing water within the 
limits of its current permit. A new permit will be required to increase the maximum withdrawal 
above this rate. 

A summary of concerns related to the groundwater yield is that CU reports having a prior 
groundwater study indicating water availability in excess of the current limits; therefore, there 
does not appear to be any concerns with source water capacity. 

E. Water Qualitv 

1. Groundwater Quality 

Available groundwater data for the three wells from lab test results provided in May 2012 is 
shown in detail in Appendix A. Select Monthly Operating Report (MOR) data is also included for 
reference. 

Lab results indicate that no primary drinking finished water standards were exceeded within the 
raw water. Table 6 displays a list of other water quality parameters of interest. 

Prepared by Strand Associates, Inc @ 9 
R \LOU\Documents\Reports\Active\Carrollton lltilities. KY\WTP & DSI PER 5104002 CJK May\Report\Bnef Report docx\7/19/2012 





Carrollton Utilities, Kentucky 

WATER QUALITY AND OPERATIONAL GOALS 

Countywide Underserved Project PER 

CU has identified the following goals for the WTP improvements, which are to: 

1. Limit the sludge production so that additional sludge drying beds are not required, and 
potentially reduce or eliminate the existing drying beds. 

2. Reduce operator time requirements to one 8-hour shift a day. 

3. Maintain or improve existing effluent water quality. 

4. Maintain a treated water hardness below 200 mg/L. 

5. Provide treatment redundancy so that equipment can be taken offline for maintenance. 

These goals were taken into consideration when selecting the appropriate treatment alternative for the 
CU WTP expansion. 